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TEST REPORT
Determirłtion of the abmsion resbtance of fubric Ę M*ńinda}e method

CLIE^łT sTEiviA P.S.A.
ul. Towarowa22A
58-100 SWTDNiCA

1. Nume and type o{arłicle - Fnbric A-TM

2.'iype ol łe.st

- resistance to atlrasion lry Martindale
method

- loading nontinei pfessurd i-] kPa
- translational movement along Lissajous tracks

- resistance to piliing
{modit'ied Martindale's nłęthod}

- laading - 26t} g.
- translatiotral nrovęmę-llt along Lissajons track*s

3. This ar-ticie was tested in accor<iance
with the test procedures described in:

TEST RESULTS:

- inspection interr,,als after 1000. 200a" 5000 and
10000 c,vcles

- the nunrber cycles: alr§rage - źttt}.tXX}
(after 200 000 cycles no atlrasion of tabric was
ficund,tests conrpleted)

- after 2000 c5.,cles - degree of char1ge 5

{no changes)
- after -5000 c.vcles - degree of change 5

{no changes)

PN-EN ISO 12947-2:2017
PN-EN ISO 12945-2:202t
for conforłnity, with PN-EN 1 4465 :2005 l A1 :2007,
annex A

Article fulfitl the requirements FN-EN
l4465:2005/4l:ż007, annex A. at the level category
A

Attention: The test sample was ałclirnatęd ałcorcling tc PN-EN ISO 139:]SO6t'Al:2012
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TEST REPORT contain 1 page

The test results are onły vąlid for the artic}e tęsted.
This TEST REPORT shalł not be reproducecl. except in flrrll, rvithotlt the writtęn approval of the laboratory
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